United States Health Effects Research EPA-600,1-80-015
Environmental Protection Laboratory February 1980

Agency Cincinnati OH 45268
C

Research and Development

wEPA The Evaluation of
Microbiological
Aerosols
Associated with the
Application of
Wastewater to Land

Pleasanton, California

\\

)




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U S Environmental
Protection Agency. have been grouped into nine series These nine broad cate-
gories were established to facilitate further development and application of en-
vironmental technology Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields
[...]
additional statistical
support

Responsibility

Participants

Johnson, Ph.D.
Register, Jr.

haliv)

P. Sagik, Ph.D.
. A. Sorber, Ph.D.
N

OW ==-mM==m®C

Z

. Moore

.E
. Nakamura
. Harper

zZ- w

M. A. Chatigny
H. Wolochow, Ph.D.

J. Tyler

C. Spendlove, Ph.D.
E. Rengers
J. Scudiri

T. Rooney
P. Anderson
J. DeNicola
G. Langlois
D. Lewis

R. Purdie
R. Stover

B. Pruett

D. Gaines

J. Graham
N. Houlding
C. March

G. Murdock
E. Sternstein
B. McLeod
M. Sturgis
L. Harrison
R. Menzimer
D. Wheaton
J. Synder
M. Mitchell
M. Krause

K. Dumbauld

A. Anderson

16

. Guentzel, Ph.D.

Primary Responsibility
of Participant

Project director

Direction of field activities
Statistician

Statistician
Subcontracting and reports
Meteorology

Air sampling

Air sampling

Air sampling

Alr sampling

Air sampling

Direction of analysis
Direction of analysis
Analytical methods
Virology

Supervising chemist
Bacteriologist

Consultants in aerobiology
Consultants 1n aerobiology

Laboratory director

Aerosol sampling
Meteorology
Meteorology

Chemical technician
Air sampling

Air sampling

Air sampling

Air sampling

Air sampling

Air samphng

Air sampling

Air sampling

Air sampling

Air sampling

Air sampling

Air sampling

Air sampling

Air sampling

Air sampling

Air sampling

Air sampling

Air sampling

Air sampling

Air sampling
Equipment maintenance

and air sampling

Direction of aerosol
modeling
Aerosol modeling



IV. STUDY SITE

A. Site Description

1.  Sunol Sewage Treatment Plant
As documented in the Phase I report, a water reclamation plant in the City of Pleasanton, Califor-

nia, was selected as the study site: the City of Pleasanton Sunol Sewage Treatment Plant.

A schematic of the study area is shown in Figure IV. A-1. A population with middle-class socioe-
conomic characteristics is located within one mile to the east/southeast of the plant. This population is lo-
cated in a recently completed subdivision off Mission Drive. Mission Drive runs east-west, and the street be-
gins on Sunol opposite the treatment plant. The prevailing winds in this area are from the southwest to
northwest quadrant; thus, this inhabited area would be downwind of the spray fields. There is a population in
this subdivision to conduct an epidemiological study, and there are also suitable control populations in Pleas-
anton with middle-class socioeconomic characteristics located more than 2000 meters from the spray fields.
The people in the subdivision near the treatment plant live from 600 to 1000 meters southeast of the edge of
the spray fields.

The Pleasanton water reclamation plant is under the control of the city government of Pleasanton,
California. City personnel involved in the study are as follows:

City Manager Clayton E. Brown
Assistant City Manager Alan B. Campbell
Director of Public Works Field Services H. Arnold Eaton
Public Works Field Superintendent Arthur N. Monaco
Plant Foreman John Wayneberg
Treatment Plant Operator George Oxsen
Laboratory Analysis Jerry Taylor

Arthur Monaco is directly responsible for the operation of the water reclamation plant, including
the spray irrigation system. The city had no immediate (within one year) plans to change the operation of this
treatment plant with respect to the spray irrigation of wastewater. The plant was modified just prior to the
Pre-Fair study by the addition of an activated biofilter process (ABF) following the trickling filter to enhance
the treatment system’s biochemical oxygen demand (BOD) removal efficiency. The spray operation is nearly a
““break-even’’ cost operation for the city because of the income it derives from the leasing of the irrigated
pastures to cattlemen. The beef cattle which graze on the grass (44% alta tall fescue, 33% Ariki perennial rye,
and 23% Potomac Grass Orchard) appear to grow well without supplemental food. The grazing of dairy
cattle on the spray fields is prohibited. Beef cattle must wait seven days before grazing on fields that have been
spray irrigated. The cattle are moved ahead of the sprayers and the normal rotation of the spayers through the
fields ensures that a sufficient period of time has elapsed.

An average of 1.4 million gallons per day (MGD) of sewage is treated by trickling filtration and is
stored in aeration ponds with a total retention volume of three million gallons. Approximately 600 gal./min.
is recycled during irrigation from pond number 2 outlet to pond number 1 inlet to promote further oxidation.
Pumping into the irrigation system from pond number 2 begins daily between 8 and 9 A.M. - and continues
for a period of 16 to 18 hours depending on the early morning level of the pond, anticipated inflow, and pre-
cipitation. For optimum operation, the pond level is kept between 2.4 and 3.0 ft., with the most desirable level
being 2.6 to 2.7 ft. The objective is to spray daily until about one-half of the wastewater present in the two
ponds has been sprayed.

There are four major industrial waste sources in the area:

. Cheese Factory: The cheese factory waste probably has the greatest effect on the overall BOD input to the
plant. Data obtained by the Kennedy Engineers, Incorporated for the City of Pleasanton indicate that the
17



Figure IV.A-1.
SCHEMATIC OF STUDY SITE

A Bty NS 8
g7 53 o & c(“w

z |

2,2 |
s I A'f'f,
] L//

{
. ﬁs\;‘\‘(‘\ @ 816 BEND CT .

R
et o N
A sot ¥ oty
KA PRI

e Ko
<
1@1‘ &
T a28°Es %

RTINS
ackbRY A Fnser
BLACKIIRY K

= Avey
A wnooly
% RO (% \J\Os‘“cﬁ

A W JANAGF cr

WoHk Tt

o
S
o

o 0\\*:‘*\;\\ b ACADIA CT
J

o
s acty >
PR i yet 3! s, >
B3N, fae

oy N

(RN

\
o
®
wy E1
z
L

Ll

i
el
e
qRRY STARLING €T
EDBERAY

Ra L]
YEN R FoxswALL O¥ 5
CIR- AVENUE 5

GREENB
Crestline

o 2
oz T Y 3
(bl E] & 3 o7
- YkRisrosal wa,
’ ALVARADU S/
\CID_ _wAY

2
= CT

EDA DR

- .
way E wav

cT

(]

&
g
7
wy
R
ood
GAYWOOC ROSETREE

AD ORCHARD BROOKTREE

EFAIRFIELDCT
Xz
R
SEn
>0
w2
TR
s 52
ST 3
RO® § .
-
\Aiﬂ.ﬂ
3 "V "‘s
BEACHWOD

334
z %
ety
iG]
\R{IEY <
RAMEEWOOD
o AY |
2 Greenw
=
b+
=
=
z
2
3
R
-~
L;ST
v 3 =
3

4
AVE_ S

ROSE

ALAMEL

. \QrEd
REBE |30 34807

e S

' GO { ld
Nco” N P Cg sTafioN o :P’"'{ 5
. A =~ v
AN .

- s
GROUNDS ™ 2, DF oy
! | /‘FS,' ""uscte g

LY, "‘,/8/’ y !

VETERRV'S-wini AL JDG O] N
_e. o & N

<
3
3
! SCHOOL Mg & .\#@f’ e \3}5&):' = ar
POST OFFICE RIS ("Z‘;
AN
X

P o
| § Treatment \ 2

b
}mul'nu

30 Meters pe

)
i Weather Tower | !
]

; 4 ! Plant. KN
{Sunol)

-

g

3
-8
<

Kid

.
ake Manaco &

A\

\

\
\ Ny

RO

AciSh

TN

i
bR
a

P eV, g
\ D\ g yoper coursd
! i

s

. “
=

3 E)
’ ' l‘asll%aod Tountr y L‘Ilf
OCATE STREET oe

-

ADRANT E
54

56

18

§:

<
D KAISER

MARTIN

AVE

RO BUSCH

*— —a— —— -

’

VINEYAF

,MOBII

R ‘Vi.l
T

CHARG

NIA WAY

<
H
x
LINDEN waY
INDEN WAY
= \RG!
ad
2...
S
=
3
:

- Ia-p of
PLEASANTON

CALIFORNIA
grids are 5000 squsre

& BB i s
| e ﬁ I ET IO

FRREN B et oo ‘
é, - D ’n

Wl A1, PARY v Lk COuRSE
© sanciar wars san jose cavronnia |

58



BOD level discharge waste from the cheese factory is approximately ten times that of normal domestic
sewage. The cheese factory discharges approximately 0.016 MGD.

. Research Center: There is sizeable input (0.12 MGD) from the Kaiser Research Center, but available test
data indicate it to be a waste of normal strength.

L Winery: The Villa Armondo Winery contributes the majority of its discharge (0.01 MGD) during the
crushing season (fall and early winter). Data on this discharge have not been evaluated as of this date.

. Fair: The Alameda County Fair contributes a major portion of the industrial flow (0.25 MGD) during its
month-long operation each summer. Available data indicate the possibility of high strength wastes.

2. Treatment Plant Process

The City of Pleasanton Sunol Sewage Treatment Plant (STP) utilizes physical and biological pro-
cesses in the treatment of its sewage flow. This STP is unique in that it combines two biological waste treat-
ment systems, fixed film and fluidized culture. The fixed film is conveniently termed *‘trickling filter’’ and the
fluidized culture is termed ‘‘activated sludge’’. Additionally, the STP has aerated ponds which serve as pol-
ishing and equalization for the land application phase. Provisions have been made for odor control, such as
lime addition, partial chlorination, and off-gas ozonation.

The biological treatment system, called contact biofiltration (CBF), appears to be a modification
of a system described by Owen and Slechta in Water and Sewage Works, November 1975. The Sunol STP
utilizes a variation of the combined trickling filter and activated sludge systems by using the system of contact
stabilization. Figures IV. A-2 through IV. A-5 present the general plant layout flow scheme for liquid wastes
and solids handling facilities.

The flow scheme proceeds as follows. After the raw influent passes through the chemical addition,
pre-aeration, and primary sedimentation basins, the wastewater is combined with biological solids returned
from the sludge aeration unit and biofiltration unit (trickling filter) recycled in the bio-filter sump to form a
mixed liquor (similar to contact stabilization). This mixture (mixed liquor) is pumped from the bio-filter sump
to the trickling filter, where it is distributed over a horizontal redwood slat filter media, reportedly creating an
attached microorganism growth. The trickling filter underflow (effluent) proceeds to a second bio-filter sump
where provisions exist for recycle of some portion of the flow back to the first bio-filter sump. The liquid that
is not recycled proceeds to the secondary sedimentation basin where the biological solids are separated from
treated wastewater. The biological solids are removed from the secondary sedimentation basins and some
portions are wasted to the sludge digesters. The remaining sludge (biological solids) proceeds to the bio-unit
sludge aeration tank where air is blown through the mixture. This stabilized sludge then proceeds to the first
bio-unit sump, where it is mixed with fresh incoming clarified wastewater to undergo treatment in the trick-
ling filter.

The liquid effluent from the secondary sedimentation basin is discharged to two aerated ponds in
series. Water is pumped from the second pond to the spray irrigation fields.

3.  Sunol STP Spray Effluent Quality

In general, the effluent quality as measured by Total Organic Carbon (TOC) and BOD values ap-
peared to show significant seasonal variability. The average BOD and TOC concentrations during August-
September 1975 were 35 and 48 mg/|, respectively, while during May-June 1976 the BOD average was 19 mg/!1
and the TOC was 33 mg/1. From October to December, 1976, the BOD values indicated effluent quality simi-
lar to the 1975 data, with monthly averages from 35 to 50 mg/1. After the first of the year, however, the ef-
fluent quality again improved, giving average BOD’s from 19 to 24 mg/I.

The effluent quality as measured by organic parameters [TOC, COD (Chemical Oxygen Demand),
BOD)] and suspended solids appeared to improve during the Pre-Fair sampling period. The values showed
slight declines during the first three weeks, then a marked decline from the third to the fourth week, and re-
mained at this lowered level until the end of the sampling period.

19



0¢

LEGEND

%

PRIMARY SECONDARY

DIGESTER DIGESTER

S0

ABANDONED
SLUDGE THICKENER
OZONE GENERATOR

ODOR CONTROL unn?{:

/

ACTIVATED CARBON

@ WASTEWATER SAMPLING STATION

@ ODOR SAMPLING STATION

PRIMARY SEDIMENTATION TANKS

ACTIVATED CARBON ODOR
CONTROL UNIT

\ < LIME STORAGE.& FEED BLOG

\Q
LIME ADDITION FOR
! XX._ ¢H ADJUSTMENT AND
ODOR CONTROL
N

N

ODORA CONTROL, UNIT a2
P‘(‘ﬁm PRE-AERATION CHAMBER RAW INFLUENT SEWAGE
SECONDARY f SEWAGE
[] seOMENTATION B10-FILTER -
TANK L -
@ ‘6 SLUDGE LABORATORY
1’ AERATION |
TANK C—
l-‘T e oo e ]
\mo-umr EXHAUST
“CHLORINE GASES CONVEYED
ADDITION 10 FILTEH DOME
FOR ODOR FOR TREATMENT Y « (@)
conTROL INFLUENT
PUMP STATION
-~ - =
/@ /@ 19,
* R LS == 42 - »* - b Kooy S
SUNOL 8LVD
Figure IV.A-2.

PLANT LAYOUT AT PLEASANTON, CA



¥4

LIME ADDITON FOR

pH ADJUSTMENT ——®

STABILIZED SECONDARY
SLUDGE RETURﬁ;
-

e

o

(-

._,_._.._.,.._\
|
N
RAW B - >
SEWAGE INFLUENY PRE-AERATION ¥ ‘ !
WASTEWATER AQON | PRIMARY SEDIMENTATION |
| COMMINUTION 0% (
L '
PRIMARY SLUDGE =P o e e P s f FILTER SUMP
TO DIGESTER ——
INFLUENT - . [~ O " waste stuoce i
PUMP STATION r'G' P TO DIGESTER i
I
4 SLUDGE AERATION — — _J=FILTER RECYCLE
SECONDARY SLUDGE —»)
RETURN |
- [ . REDWOOD SLAT
¥ 21~ FILTER MEDIA

)

T

SECONDARY SEDIMENTATION

TO FLOW
EQUALIZATION
PONDS

———

AERATION UNIT
sump

Figure IV.A-3.
CONTACT BIO-FILTER PROCESS (CBF)

LT - -

TRICKLING FILTRATION



(4

V o

e semem—m————

COMMINUTION & PRE-AERATION '

810-FILTRATION
RAW INFLUENT PAIMARY SEDIMENTATION _ § A SECONDARY SEDIMENTATION
SEWAGE : ! » | 'y [ l Yy P Y EFFLUENT DISCHARGE
* TO OXIDATION PONDS
i T
l . l
Y Y ! '
| . g Guas wes w—
P ' ’
bq- — s e st s e e
PRIMARY e _PRIMARY
SLUDGE~—n SKIMMINGS BIO-UNIT
soLDs  § SLUDGE AERATION | WASTE ACTIVATED
L SLUDGE
- t > fpuem
> L - >
WASTE GAS y
SECONDARY BURNER
DIGESTER  =——ee——pl - WASTE DIGESTER GAS <'—O‘—
+ — — ~ < O—d
= |

| Ny ez

DIGESTED SLUDGE DAYING BEDS

A

DIGESTED SLUDGE TANKER

| IR DRY SLUDGE USED

AS A SOIL AMENDMENT

Figure IV.A4.
SOLIDS HANDLING FACILITIES

SECONDARY PRIMARY SLUDGE HEATER
DIGESTER DIGESTER



134

LIME ADDITION FOR
pH ADJUSTMENT

l"'@

\l

STABILIZED SECONDARY

SLUDGE RETURN
AL T340
>3 7]

SEWAGE INFLUENT ! |
WASTEWATER PRE-AERATION PRIMARY SEDIMENTATION * |
| COMMINUTION |
—r ..--_’---——,—-———..--—’ * BIO-FILTER
- K I suM
INFLUENT ..0"‘ T-0
PUMP STATION r :
810-UNIT {o—— BIO-FILTER
4 SLUDGE AERATION _ RECYCLE
SLUDGE RETURN ""| f :
F-T.- A |.| } Y | A
L........'.,__.J BIO-UNIT SUMP
y SECONDARY SEDIMENTATION y BIO-FILTRATION
AECLAIMED WASTEWATER
IRRIGATION PUMPING
i > L MECHANICAL AERATORS \~[}

RUNOFF WATER RECYCLED
INTO IRRIGATION SYSTEM

FLOW EQUALIZATION AND OXIDATION PONDS

-

-

PASTURE IRRIGATION WATER
RUNOFF CONTAINMENT RESERVOIR

o
HIGH PRESSURE SPRAY IRRIGATION SYSTEM
B - ~_~ ~o” Ny
—
U S

com .--..--...-__.r]—"—-

IARIGATED CATTLE FORAGE PASTURE LAND

Figure IV.A-S.
PLANT AND DISPOSAL FACILITY FLOW SCHEMATIC



The weekly average values for BOD (during Pre-Fair) met the standard for secondary treatment as
defined by EPA (30mg/1 BOD), but exceeded the standard in the October through December, 1976 period.
After this time, the levels decreased to be consistent with EPA guidelines. During the period of the fourth
week until the seventh week of the Pre-Fair, the weekly average values for total suspended solids (TSS) also
met the standard for secondary treatment of 30 mg/1 TSS.

During the Pre-Fair sampling period, one sampling date, May 27th, coincided with sampling of
the aerated pond effluent by plant operators. A comparison is made below:

Sunol STP

SwRI Data Plant Data
Total Solids (mg/1) 618 631
Total Suspended Solids (mg/1) 12 15
BOD (mg/1) 11(May 28) 10

These values for BOD and TSS represent reasonably good quality effluent.

The Sunol STP plant operators sampled the effluent from the secondary sedimentation tanks. This
sampling point does not represent overall plant effluent but represents influent to an additional treatment step
-aerated ponds. The values for May, June, and July are presented in Appendix A, along with October
through April analyses. A summary of these results is presented in the following table.

TABLEV. A-1. SUMMARY OF SUNOL SECONDARY
EFFLUENT PARAMETER ANALYSIS

MONTHLY AVERAGE

Month/Year BOD, (mg/1) TSS (mg/1) COD (mg/1)
Pre-Fair

May, 1976 27 15 93
June 29 40 --
July 26 42 --
Post-Fair

October 34 24 --
November >34* 24 -
December 48 36 -
January, 1977 42 -- 100
February 27 15 -
March 21 18 -
April 22 15 --

*one value reported as 54 mg/1.

These values suggest that some removal of organic material (suspended or dissolved) is taking place in the
aerated ponds.

A listing of operational modifications by date is presented in Appendix B. These operational
changes were primarily made as controls of the suspended solids in the mixed liquor. The addition of digester